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82.1033 General Information

Applicant:

AMobile Intelligent Corp.

Applicant Address:

8F.-1, No.700, Zhongzheng Rd., Zhonghe Dist.,New Taipei City 235,
Taiwan

Manufacturer: MAKER TECHNOLOGY

Manufacturer Address: 12th Floor,NO.82 building,NO.1198 North QinzhouRoad,Xuhui
District,Shanghai,China

Test Site: MRT Technology (Taiwan) Co., Ltd

Test Site Address: No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
(R.O.C)

MRT FCC Registration No.: | 291082

FCC Rule Part(s): Part 22H,Part 24E

Model No.: GT-500

FCC ID: 2ACC5-GT500

Test Device Serial No.: N/A [] Production [X] Pre-Production [ ] Engineering

Test Facility / Accreditations

1. MRT facility is a FCC registered ( Reg. No. 291082) test facility with the site description report on

file and is designated by the FCC as an Accredited Test Film.
2. MRT facility is an IC registered (MRT Reg. No. 21723-1) test laboratory with the site description

on file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the American Association for Laboratory Accreditation

(TAF) under the American Association for Laboratory Accreditation Program (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC, Industry Taiwan, EU and TELEC

Rules.

FCC ID: 2ACC5-GT500

Page Number: 5 of 99




Report No.: 1609TW0501-U7

1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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2. PRODUCT INFORMATION

2.1. Feature of Equipment under Test

Product Name 5" Rugged Android™ Handheld Device with LTE solution
FCC ID 2ACC5-GT500
Model No. GT500

Brand Name AM b||e

WWAN : GSM/GPRS/EGPRS/WCDMA/HSPA/CDMA/EVDO/LTE
Supports Radios Spec. WLAN : 2.4G : 802.11b/g/n-20/n-40; 5G : 802.11a/n-20/n-40
WPAN : Bluetooth/NFC

2G(GSM/GPRS/EDGE): 850/1900
3G(WCDMA): Band 2/5
3G(CDMA2000):BC0/BC1
4G(FDD/TDD): Band 2/4/5/7/12/13/17

WWAN Specification

GSM 850/CDMA(EVDO)/WCDMA Band 5: 824~849MHz

Frequency Range
GSM 1900/CDMA(EVDO)/WCDMA Band 2: 1850~1910MHz

2.2. Equipment Description

Antenna Type PCB

Antenna M/N AP316-LTE-MAIN_V1 for GSM/WCDMA
AP316-LTE-DRX_V1 for CDMA

Antenna Gain AP316-LTE-MAIN_V1:

824~849: -3.94 dBi ;1850~1910: 3.31dBi
AP316-LTE-DRX_V1:
824~849: -10.97 dBi ;1850~1910: -1.03dBi

Type of Modulation GSM : GMSK/8PSK ; CDMA/WCDMA : QPSK

Note:

1. The test report has showed the worst test mode.

2. This EUT owns 2 SIM cards, one is for 2G and another one is for 2G/3G/4G . In 2G mode ,We
have evaluated 2 SIM cards and showed the worst-case in this report.
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2.3. Test Configuration

The 5” Rugged Android™ Handheld Device with LTE solutio n was tested per the guidance of
ANSI/TIA-603-D-2010 and KDB 971168 D01v02r02. See section 3.0 of this report for a description of
the radiated and antenna port conducted emissions tests.

2.4. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and no modifications were made during testing.

FCC ID: 2ACC5-GT500 Page Number: 8 of 99
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3. DESCRIPTION OF TEST

3.1. Evaluation Procedure

The measurement procedures described in the “Land Mobile FM or PM — Communications
Equipment — Measurements and Performance Standards” (ANSI/TIA-603-D-2010) and “Procedures
for Compliance Measurement of the Fundamental Emission Power of Licensed Wideband (> 1 MHz)
Digital Transmission Systems” (KDB 971168) were used in the measurement of the 5" Rugged
Android™ Handheld Device with LTE solution

Deviation from measurement ProCeUIE..........c.vii ittt cvvree e s None

3.2. Cellular — Base Frequency Blocks

§22.905
A* A B A* B*
Low High
B
869 880 890 894
Block 1: 869 — 880 MHz (A* Low + A) Block 3: 890 — 891.5 MHz (A* High)
Block 2: 880 — 890 MHz (B) Block 4: 891.5 — 894 MHz (B*)

3.3. Cellular — Mobile Frequency Blocks

§22.905
A* A B A* B*
Low High
B
824 835 845 849
Block 1: 824 — 835 MHz (A* Low + A) Block 3: 845 — 846.5 MHz (A* High)
Block 2: 835 — 845 MHz (B) Block 4: 846.5 — 849 MHz (B*)

FCC ID: 2ACC5-GT500 Page Number: 9 of 99
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3.4. PCS - Base Frequency Blocks

§24.229
A D B E F C
]
1930 -1950 1970 1990
Block 1: 1930 — 1945 MHz (A) Block 4: 1965 — 1970 MHz (E)
Block 2: 1945 — 1950 MHz (D) Block 5: 1970 — 1975 MHz (F)
Block 3: 1950 — 1965 MHz (B) Block 6: 1975 — 1990 MHz (C)

3.5. PCS - Mobile Frequency Blocks

§24.229
A D B E F C
]
1850 -1870 1890 1910
Block 1: 1850 — 1865 MHz (A) Block 4: 1885 — 1890 MHz (E)
Block 2: 1865 — 1870 MHz (D) Block 5: 1890 — 1895 MHz (F)
Block 3: 1870 — 1885 MHz (B) Block 6: 1895 — 1910 MHz (C)

FCC ID: 2ACC5-GT500 Page Number: 10 of 99
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3.6. Occupied Bandwidth

§2.1049

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured. The spectrum analyzers’ “occupied
bandwidth” measurement function was used to record the occupied bandwidth in accordance with
KDB 971168.

3.7. Spurious and Harmonic Emissions at Antenna Ter  minal

§2.1051 8§22.917(a) 824.238(a)
The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10" harmonic. On any frequency outside
a licensee’s frequency block, the power of any emission shall be attenuated below the transmitter
power (P) by at least 43 + 10 logio(P) dB. Compliance with these provisions is based on the use of
measurement instrumentation employing a resolution bandwidth of 100 kHz or greater for Part 22.
However, in the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. The emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above the carrier center frequency,
outside of which all emission are attenuated at least 26 dB below the transmitter power.

FCC ID: 2ACC5-GT500 Page Number: 11 of 99
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3.8. Power and Radiated Spurious Emissions

§2.1053 822.913(a.2) §22.917(a) 8§24.232(c) §24.238(a)
The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final

measurement and exploratory measurements, when necessary. The measurement area is contained
within the semi-anechoic chamber which is shielded from any ambient interference. For
measurements above 1GHz absorbers are arranged on the floor between the turn table and the
antenna mast in such a way so as to maximize the reduction of reflections. For measurements below
1GHz, the absorbers are removed. A MF Model 210SS turntable is used for radiated measurement.
It is a continuously rotatable, remote-controlled, metallic turntable and 2 meters (6.56 ft.) in diameter.
The turn table is flush with the raised floor of the chamber in order to maintain its function as a
ground plane. A 80cm high PVC support structure is placed on top of the turntable.

The equipment under test was transmitting while connected to its integral antenna and is placed on a
wooden turntable 80cm above the ground plane and 3 meters from the receive antenna. The receive
antenna height is adjusted between 1 and 4 meter height, the turntable is rotated through 360
degrees, and the EUT is manipulated through all orthogonal planes representative of its typical use
to achieve the highest reading on the receive spectrum analyzer. Radiated power levels are also
investigated with the receive antenna horizontally and vertically polarized. The maximized power
level is recorded using the spectrum analyzer “Channel Power” function with  the integration band
set to the emissions’ occupied bandwidth, a RMS detector, RBW = 100kHz, VBW = 300kHz, and a 1
second sweep time over a minimum of 10 sweeps, per the guidelines of KDB 971168.

Per the guidance of ANSI/TIA-603-D-2010, a half-wave dipole is then substituted in place of the EUT.
For emissions above 1GHz, a horn antenna is substituted in place of the EUT. The substitute
antenna is driven by a signal generator with the level of the signal generator being adjusted to obtain
the same receive spectrum analyzer level previously recorded from the spurious emission from the
EUT. The power of the emission is calculated using the following formula:

Pd [dBm] = Pg [dBm] — cable loss [dB] + antenna gain [dBd/dBi]

Where, Pd is the dipole equivalent power, Pg is the generator output into the substitution antenna,
and the antenna gain is the gain of the substitute antenna used relative to either a half-wave dipole
(dBd) or an isotropic source (dBi). The substitute level is equal to Pg [dBm] — cable loss [dB].

The calculated Pd levels are then compared to the absolute spurious emission limit of -13dBm which
is equivalent to the required minimum attenuation of 43 + 10logio (Power [Watts]) specified in
22.917(a).

FCC ID: 2ACC5-GT500 Page Number: 12 of 99
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3.9. Peak-Average Ratio
§24.232(d)

A peak to average ratio measurement is performed at the conducted port of the EUT. The spectrum
analyzers Complementary Cumulative Distribution Function (CCDF) measurement profile is used to
determine the largest deviation between the average and the peak power of the EUT in a given
bandwidth. The CCDF curve shows how much time the peak waveform spends at or above a given
average power level. The percent of time the signal spends at or above the level defines the
probability for that particular power level.

For pulsed signals, the spectrum analyzer is set to use an internal “RF Burst” trigger that is synced
with an incoming pulse and the measurement interval is set to less than the duration of the “on time”
of one burst to ensure that energy is only captured during a time in which the transmitter is operating
at maximum power. For continuous signals, the trigger is set to “free run” in the CCDF measurement
mode.

3.10. Frequency Stability / Temperature Variation

§2.1055 §22.355 §22.863 §22.905 §24.229 §24.235
Frequency stability testing is performed in accordance with the guidelines of ANSI/TIA-603-D-2010.

The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from End point to 115% of the
nominal value for non hand-carried battery and AC powered equipment. For hand-carried,
battery-powered equipment, primary supply voltage is reduced to the battery operating end point
which shall be specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
+0.00025% (£2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.

FCC ID: 2ACC5-GT500 Page Number: 13 of 99
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4. TEST EQUIPMENT CALIBRATION DATE

Conducted Emissions — SR2

Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
EMI Test Receiver R&S ESR3 MRTTWAOO0009 |1 year 2017/03/16
Two-Line V-Network R&S ENV216 MRTTWAO00019 |1 year 2017/03/23
Two-Line V-Network R&S ENV216 MRTTWAO00020 |1 year 2017/03/23
Cable Rosnol NS0 R0 B T TWE00013 |1 year 2017/05/19
C50-500CM
Radiated Emissions — AC1
Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
EMI Test Receiver R&S ESR3 MRTTWAOQO0009 |1 year 2017/03/16
Broadband TRILOG Antenna [Schwarzbeck [VULB 9162 MRTTWAOQO0001 |1 year 2017/04/05
Acitve Loop Antenna Schwarzbeck |[FMZB 1519B |[MRTTWAOQO0002 |1 year 2017/04/05
Broadband Horn antenna Schwarzbeck |BBHA 9120D |[MRTTWAOO0003 |1 year 2017/04/05
Breitband Hornantenna Schwarzbeck |BBHA 9170 MRTTWAOQO0004 |1 year 2017/04/05
Broadband Preamplifier Schwarzbeck |BBV 9718 MRTTWAOQO0005 |1 year 2017/04/05
Broadband Amplifier Schwarzbeck |BBV 9721 MRTTWAOQO0006 |1 year 2017/04/05
Signal Analyzer R&S FSv40 MRTTWAOQO0007 |1 year 2017/03/02
Cable :LEJEERSUH SF106 MRTTWAO0010 |1 year 2017/05/19
Cable Rosnol SO UPO28 R TTWA0012 |1 year 2017/05/19
4-K1K50-4M
Conducted Test Equipment — SR2
Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
Spectrum Analyzer KEYSIGHT |N9010A MRTTWAO00012 |1 year 2017/07/10
Signal Analyzer R&S FSV40 MRTTWAO0007 |1 year 2017/03/02
USB Wideband Power Sensor|KEYSIGHT |U2021XA MRTTWAO00014 |1 year 2017/03/17
DUALDIRECTIONAL
COUPLER KEYSIGHT |778D MRTTWEOQOQO015 |1 year 2017/06/02
DIRECTIONAL COUPLER  |KEYSIGHT |87301D MRTTWEOQ0016 |1 year 2017/04/10
Software Version Function
e3 9.160520a EMI Test Software

FCC ID: 2ACC5-GT500
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5. SAMPLE CALCULATIONS

GSM Emission Designator
Emission Designator = 250KGXW
GSM BW = 250 kHz

G = Phase Modulation

X = Cases not otherwise covered
W = Combination (Audio/Data)
EGPRS Emission Designator
Emission Designator = 250KG7W
GSM BW = 250 kHz

G = Phase Modulation

7 = Quantized/Digital Info

W = Combination (Audio/Data)
CDMA Emission Designator
Emission Designator = 1IM25F9W
WCDMA BW = 1.25 MHz

F = Frequency Modulation

9 = Composite Digital Info

W = Combination (Audio/Data)
WCDMA Emission Designator
Emission Designator = 5MOOF9W
WCDMA BW =5.00 MHz

F = Frequency Modulation

9 = Composite Digital Info
W = Combination (Audio/Data)

Spurious Radiated Emission

Example: Spurious emission at 1688.10 MHz

The receive spectrum analyzer reading at 3 meters with the EUT on the turntable was —65.0dBm.

The gain of the substituted antenna is 6.5dBi. The signal generator connected to the substituted

antenna terminals is adjusted to produce a reading of —65.0dBm on the spectrum analyzer. The loss

of the cable between the signal generator and the terminals of the substituted antenna is 4.5 dB at
1688.1MHz. So 2 dB is added to the signal generator reading of —25dBm yielding —23dBm. The
fundamental EIRP was 24.0dBm so this harmonic was 24.0dBm — (-23) = 47dBc.

FCC ID: 2ACC5-GT500
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6. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed
at approximately the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement — SR2

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
150kHz~30MHz: 2.42dB

Conducted Measurement— SR1

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): 1.3dB

Radiated Emission Measurement — AC1

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Horizontal: 9K~30MHz: 4.14dB

30MHz~1GHz: 4.22dB

1GHz~40GHz: 4.05dB
Vertical: 9K~30MHz: 4.14dB

30MHz~1GHz: 3.37dB

1GHz~40GHz: 4.08dB

FCC ID: 2ACC5-GT500 Page Number: 16 of 99
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7. TEST RESULT

7.1. Summary

Company Name:

5" Rugged Android™ Handheld Device wi

th LTE solution

FCC ID: 2ACC5-GT500
FCC Classification: (PCE) PCS Licensed Transmitter  held to ear
FCC Part L _— Test Test
Section(s) Test Description Test Limit Soraliten - Reference
Transmitter Mode(TX)
2.1049 Occupied bandwidth N/A Pass Section 7.2
2.1051 )
Conducted Spurious > 43 +10 log1io (P[Watts]) at )
22.917(a) Pass Section 7.3
Emissions for all out-of-band emissions
24.238(a)
2.1051
Conducted
22.917(a) > 43 +10 log1o (P[Watts]) at
Band Edge Oao0 (PIW ) ]_) Pass Section 7.4
24.232(c) for all out-of-band emissions
24.238(a)
Conducted Output
2.1046 N/A Pass Section 7.5
Power
22.913(a.2) | Radiated Output Power < 7 Watts max. ERP Pass
24.232(c) | Radiated Output Power < 2 Watts max. ERP Pass
Section 7.5
21053 Radiated Spuri | f
adiated Spurious > 43 + 10lo P[Watts]) for
22.917(a) o gu(P[Watts] Pass
Emissions all out-of-band emissions Radiated
24.238(a)
24.232(d) Peak-Average Ratio <13dB Pass Section 7.6
2.1055
22.355 Frequency Stability < 2.5 ppm Pass Section 7.6
24.235
Notes:

1) All modes of operation and data rates were investigated. The test results shown in the following sections

represent the worst case emissions.

2) All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

FCC ID: 2ACC5-GT500
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7.2. Occupied Bandwidth

7.2.1. Test Limit

N/A

7.2.2. Test Procedure used

KDB 971168 D01v02r02 — Section 4.2 & ANSI/TIA-603-D-2010
7.2.3. Test Setting

1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW. (RBW = approximately 1% of the
emission bandwidth).

3. Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer (if available) and report the

measured bandwidth.

7.2.4. Test Setup

Spectrum Analyzer

Directional

= =@ BE;E'I Ea;ﬂj_ e v : EUT
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7.2.5. Test Result

99% Occupied [-26dB Occupied
Frequenc . .
Test Mode Channel No. |\le U Bandwidth Bandwidth Result
(MH2) (kHz) (kHz)

128 824.2 234.65 3154 Pass
GPRS850 190 836.6 247.55 314.2 Pass
251 848.8 250.96 316.6 Pass
512 1850.2 245.87 318.6 Pass
GPRS1900 661 1880.0 249.43 311.9 Pass
810 1909.8 247.13 317.2 Pass
128 824.2 248.57 318.2 Pass
EGPRS850 190 836.6 248.64 319.5 Pass
251 848.8 249.09 313.8 Pass
512 1850.2 253.34 318.1 Pass
EGPRS1900 661 1880.0 246.90 313.8 Pass
810 1909.8 256.23 333.0 Pass
1013 824.7 1276.8 1435 Pass

CDMA BCO
(850) 384 836.52 1269.9 1428 Pass
777 848.31 1272.4 1430 Pass
25 1851.25 1280.8 1459 Pass

CDMABC1
600 1880 1286.6 1505 Pass

(1900)

1175 1908.75 1285.9 1480 Pass
1013 824.7 1272.0 1435 Pass

EVDO BCO
(850) 384 836.52 1284.8 1439 Pass
777 848.31 1266.7 1432 Pass
25 1851.25 1281.5 1592 Pass

EVDO BC1
600 1880 1302.2 1875 Pass

(1900)

1175 1908.75 1296.6 1950 Pass
9262 1852.4 4.2469 4946 Pass
WCDMA Band Il 9400 1880.0 4.2727 4973 Pass
9538 1907.6 4.2291 4940 Pass
4132 826.4 4.2101 4878 Pass
WCDMA Band V 4182 836.4 4.2289 4867 Pass
4233 846.6 4.2222 4856 Pass
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GPRS850-CH128

Agilent Spectrum Analyzer - Occupied BW.
P i

7 T
Center Freq 824.200000 MHz

G
#IFGain:Low

SENSE:INT] SOL OFF A\ALIGN OFF 03:10:15PM Oct 24, 2016
Center Freq: 824.200000 MHz Radio Std: None
Trig: Free Run Avg|Hold>10/10
#Atten: 30 dB

Frequency
Radio Device: BTS

Ref Offset 225 dB

Ref 37.30 dBm

824.200000 MHZ

Center 824.2 MHz
#Res BW 5.1 kHz

Span 1 MHz

#/BW 15 kHz Sweep 36.8 ms|

Occupied Bandwidth Total Power
243.65 kHz

-1.681 kHz OBW Power
315.4 kHz x dB

Freq Offse
99.00 % OH:

-26.00 dB

Transmit Freq Err
x dB Bandwidth

GPRS850-CH251

GPRS850-CH189

Agilent Spectrum Analyzer - Occupied BW.
P i

7 T
Center Freq 836.600000 MHz

G
#IFGain:Low

NALIGN OFF 03:09:50PM Oct 24, 2016

Radio Std: None Frequency

ENSEIN £ OFF
Center Freq: 836.600000 MHz
Trig: Free Run Avg|Hold>10/10

#Atten: 30 dB Radio Device: BTS

Ref Offset 22.5 dB.
Ref 37.30 dBm

836.600000 MHZ

Center 836.6 MHz

HRes BW 5.1 kHz #VBW 15 kHz Sweep 36.8 ms|

Occupied Bandwidth Total Power
247.55 kHz

-696 Hz OBW Power
314.2 kHz x dB

Freq Offse
99.00 % OH:

-26.00 dB

Transmit Freq Error
x dB Bandwidth

GPRS1900-CH512

Agilent Spectrum Analyzer - Occupied BW.

LIGN OFF 03:09: 10PM Oct 24, 2016
Radio Std: None

RF ¢

7 T
Center Freq 848.800000 MHz

C
#IFGain:Low

ENSEIN OFF | A
Center Freq: 848.800000 MHz Frequency
Trig: Free Run Avg|Hold>10/10

" #Atten: 30 dB

Radio Device: BTS

Ref Offset 22.5 dB.
Ref 37.30 dBm

848.800000 MHZ

Center 848.8 MHz
#Res BW 5.1 kHz

Span 1 MHz

#/BW 15 kHz Sweep 36.8 ms|

Occupied Bandwidth Total Power
250.96 kHz

254 Hz OBW Power
316.6 kHz x dB

Freq Offse
99.00 % OH:

-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc STATUS

Agilent Spectrum Analyzer - Occupied BW.
11:41:24 AMOCt 24,2016

Radio Std: None Save State

Center Freq: 1.850200000 GHz
&8\ Trig: Free Run

Avg|Hold:> 10110

#Atten: 30 dB Radio Device: BTS

Register 1
(empty)

Register 2|
(empty)

Span 1 MHz

Sweep 36.8 ms| Register3

“Res BW 5.1 kHz {empty)

#VBW 15 kHz

Total Power 19.3 dBm

Occupied Bandwidth
245.87 kHz

-371 Hz OBW Power
318.6 kHz x dB

Register4|
(empty)

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

GPRS1900-CH661

GPRS1900-CH810

Agilent Spectrum Analyzer - Occupied BW

SENSEINT| SOURCE OF
Center Freq: 1.880000000 GHz
i Avg|Hold:>10110

NALIGN OF 11:42:34 AMOCt 24, 2016

Radio Std: None Frequency

R S0%  DC
Center Freq 1.880000000 GHz
Radio Device: BTS

Center Freq|

v
Sa 1.880000000 GHz

Wi
i S

Center 1.88 GHz

#Res BW 5.1 kHz #VBW 15 kHz Sweep 36.8 ms;

Total Power 18.9 dBm

Occupied Bandwidth

249.43 kHz
2.202 kHz OBW Power
311.9 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
INT| SOURCE OF

1.909800000 GHz
Avg|Hold:>10110

NALIGN OF 11:43:52 AMOct 24, 2016

Radio Std: None Frequency

Center Fr
G Trig:Free Run
#Atten: 30 dB

R S0%  DC
Center Freq 1.909800000 GHz
Radio Device: BTS

Center Freq|
1.909800000 GHz|

Center 1.91 GHz

#Res BW 5.1 kHz #VBW 15 kHz Sweep 36.8 ms;

Occupied Bandwidth Total Power
247.13 kHz

-29 Hz OBW Power
317.2 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: 2ACC5-GT500
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EGPRS850-CH128

EGPRS850-CH189

Agilent Spectrum Analyzer - Occupied BW
i GNOFF | 03:02:24PM OCt24, 2016

Radio Std: None

SENSE:INT| SOURCE A
Center Freq: 824.200000 MHz
G Trig:FreeRun Avg|Hold:>10/10
#Atten: 30 dB

RF 1500 DC
Center Freq 824.200000 MHz
Radio Device: BTS

Ref Offset 22.2 dB
Ref 37.00 dBm

ICenter 824.2 MHz

H#Res BW 5.1 kHz #VBW 15 kHz

Occupied Bandwidth Total Power 35.3 dBm

248.57 kHz
169 Hz
318.2 kHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 36.8 ms

Frequency

824.200000 MH3

Freq Offs
OH;

Agilent Spectrum Analyzer - Occupied BW.

RF S09 DC
Ref Offset 22.20 dB

Ref Offset 22.2 dB
Ref 37.00 dBm

Center 836.6 MHz
#Res BW 5.1 kHz

Occupied Bandwidth
248.64 kHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

AmptdY Scale

#FGain:Low _#Atten: 30 dB Radio Device: BTS Y Axis Unit
L

a
o]
=

Ref LvI Offse!
22.20 def

Internal

Preamp¥
off
"
Span 1 MHz
#VBW 15 kHz Sweep 36.8 ms| Ref Positior]
Ctr  Bo

Total Power 34.9 dBm

Auto Scalin:

-473 Hz OBW Power 99.00 % o
319.5 kHz x dB -26.00 dB
Morg
203

_%

EGPRS850-CH251

EGPRS1900-CH512

Agilent Spectrum Analyzer - Occupied BW.

SENSE:IN OFF A\ALIGN OFF 03:02:51PM Oct 24, 2016
Center Freq: 848.800000 MHz Radio Std: None
Trig: Free Run Avg|Hold>10/10
#Atten: 30 dB

7 i 505 DC
Center Freq 848.800000 MHz

S
#IFGain:Low

Radio Device: BTS

Ref Offset 22.2 dB
Ref 37.00 dBm

Center 848.8 MHz

HRes BW 5.1 kHz #VBW 15 kHz

Occupied Bandwidth Total Power

249.09 kHz
1.249 kHz
313.8 kHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Err
x dB Bandwidth

Frequency

848.800000 MHZ

Freq Offse
OH;

Agilent Spectrum Analyze

Ref Offset 15.2 di

#Res BW 5.1 kHz

Transmit Freq Error
x dB Bandwidth

X 00 DC
Center Freq 1.850200000 GHz

Occupied Bandwidth Total Power

253.34 kHz

Occupied BW

11:55:23 AMOCt 24, 2016
Radio Std: None

SENSE:INT| SOURCE OFF

Center Freq: 1.850200000 GHz

! Trig: Free Run Avg|Hold:> 10110
#Atten: 30 dB

A\ ALIGN OFF
£y Frequency
Radio Device: BTS

B

Ref 35.20 dBm

Center Freq
1.850200000 GHz|

#VBW 15 kHz Sweep 36.8 ms;

34.2dBm

99.00 %
-26.00 dB

OBW Power
x dB

-1.768 kHz
318.1 kHz

'sTATUS

EGPRS1900-CH661

EGPRS1900-CH810

1155:54 AMOct 24, 2016
Radio Std: None

INT| SOURCE OF A\ALIGN OF

Avg|Hold:>10/10
Radio Device: BTS

Ref Offset 15.2 dB
Ref 35.20 dBm

H#Res BW 5.1 kHz #/BW 15 kHz

Total Power 34.2dBm

Occupied Bandwidth
246.90 kHz
838 Hz
313.8 kHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq|
1880000000 GHz|

Agilent Spectrum Analyzer

R s
Center Freq 1.909:

Ref Offset 16.2

#Res BW 5.1 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

11156:49 AMOct 24, 2016
Radio Std: None

INT SOURCE OF N OF
Frequency

Avg|Hold:>10/10
Radio Device: BTS

dB

Ref 35.20 dBm

Center Freq|
1.909800000 GHz|

#VBW 15 kHz
Total Power
256.23 kHz

1.744 kHz
333.0 kHz

99.00 %
-26.00 dB

OBW Power
x dB

FCC ID: 2ACC5-GT500
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CDMA BC0(850) -CH1013

CDMA BC0(850) -CH384

Agilent Spectrum Analyzer - Occupied BW

SENSEINT| SOURCE OF
Center Freq: 824.700000 MHz
i Avg|Hold:>10110

NALIGN OF 07:42:37 PM Oct 21, 2016

Radio Std: None Frequency

o T S0%  DC
Center Freq 824.700000 MHz

" #Atten: 20 dB Radio Device: BTS

Center Freq|
824700000 MHz|

ICenter 824.7 MHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power

1.2768 MHz
=705 Hz OBW Power
1.435 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc STATUS

Agilent Spectrum Analyzer - Occupied BW

SENSEINT| SOURCE OF NALIGN OF
Center Freq: 836.520000 MHz
Avg|Hold:>10110

07:41556PM Oct21, 2016

Radio Std: None Frequency

o T S0%  DC
Center Freq 836.520000 MHz

" #Atten: 20 dB Radio Device: BTS

Center Freq|
836520000 MHz|

ICenter 836.5 MHz

‘Res BW 30 kHz #VBW 91 kHz Sweep 4.133 ms|

Occupied Bandwidth Total Power
1.2699 MHz
-1.383 kHz OBW Power
1.428 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc STaTUS

CDMA BCO0(850) -CH777

CDMA BC1(1900) -CH25

Agilent Spectrum Analyzer
SENSE:INT| SOURCE OFF
Center Freq: 848.310000 MHz
! Trig: Free Run Avg|Hold:> 10110
o
#Atten: 20 dB

\ALIGN OFF 07:43:24PM Oct 21, 2016,

Radio Std: None Frequency

Radio Device: BTS

Ref 52.20 dBm

Center Freq
848.310000 MHz|

ICenter 848.3 MHz

Span 3 MHz
#Res BW 30 kHz

#VBW 91 kHz Sweep 4.133 ms|

Occupied Bandwidth Total Power 33.1dBm

1.2724 MHz
-652 Hz OBW Power
1.430 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= 'sTATUS

Agilent Spectrum Analyzer - Occupied BW.
SENSE:INT| SOURCE OFF
Center Freq: 1.851250000 GHz
! Trig: Free Run Avg|Hold:> 10110
#Atten: 20 dB

\ALIGN OFF 08:16:07 PM Oct 21, 2016.

Radio Std: None Frequency

X R 00 DC
Center Freq 1.851250000 GHz

Radio Device: BTS

Ref 52.20 dBm
Center Freq
1.851250000 GHz|

NS RS Sy

Span 3 MHz

#Res BW 30 kHz Sweep 4.133 ms|

#VBW 91 kHz

Occupied Bandwidth Total Power
1.2808 MHz

-2.105 kHz OBW Power
1.459 MHz x dB

35.0 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= 'sTATUS

INT| SOURCE OF A\ALIGN OF 08114:26PM Oct21, 2016

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

Ref 52.20 dBm
Center Freq|
1880000000 GHz|

Span 3 MHz

#Res BW 30 kHz Sweep 4.133 ms|

#VBW 91 kHz

Occupied Bandwidth Total Power
1.2866 MHz

-453 Hz OBW Power
1.505 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

INT| SOURCE OF A\ALIGN OF
: 1.908750000 GHz
Avg|Hold:>10/10

08:13:05PM Oct21, 2016

Radio Std: None Frequency

Radio Device: BTS

Ref 52.20 dBm

Center Freq|
1.908750000 GHz|

ICenter 1.909 GHz

H#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power

1.2859 MHz
413 Hz OBW Power
1.480 MHz x dB

Transmit Freq Error
x dB Bandwidth

-26.00 dB

FCC ID: 2ACC5-GT500
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EVDO BC0(850)-CH1013

EVDO BCO(850)-CH384

Agilent Spectrum Analyzer - Occupied BW
SENSEINT| SOURCE OF

Center Freq: 824.700000 MHz

i Avg|Hold:>10110

NALIGN OF 06:56:42PM OCt 20, 2016

Radio Std: None

o T S0%  DC
Center Freq 824.700000 MHz

" #Atten: 30 dB Radio Device: BTS

Ref Offset 22.2 dB
Ref 30.00 dBm

ICenter 824.7 MHz

Res BW 30 kHz #VBW 91 kHz Sweep 4.133 ms|

Occupied Bandwidth Total Power 27.2dBm
1.2720 MHz

-1.824 kHz
1.435 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc STATUS

Frequency

Center Freq|
824700000 MHz|

Agilent Spectrum Analyzer - Occupied BW

SENSEINT| SOURCE OF
Center Freq: 836.520000 MHz
Avg|Hold:>10110

NALIGN OF 06:55:38 PM OCt 20, 2016

Radio Std: None Frequency

o T S0%  DC
Center Freq 836.520000 MHz

Radio Device: BTS

Ref Offset 22.2 dB
Ref 30.00 dBm

Center Freq|
836520000 MHz|

ICenter 836.5 MHz

‘Res BW 30 kHz #VBW 91 kHz Sweep 4.133 ms|

Occupied Bandwidth Total Power
1.2848 MHz
-3.525 kHz
1.439 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc STaTUS

EVDO BCO0(850)-CH777

EVDO BC1(1900)-CH25

Agilent Spectrum Analyzer
SENSE:INT| SOURCE OFF
Center Freq: 848.310000 MHz
! Trig: Free Run Avg|Hold:> 10110
o
#Atten: 30 dB

\ALIGN OFF 06:53:45 PM Oct 20, 2016.

Radio Std: None

Radio Device: BTS

Ref Offset 22.2 dB
Ref 30.00 dBm

ICenter 848.3 MHz

#Res BW 30 kHz #VBW 91 kHz Sweep 4.133 ms|

Occupied Bandwidth Total Power 25.8 dBm
1.2667 MHz

-2.616 kHz
1.432 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

WSS DFile <OB_777.png> saved

Frequency

Center Freq
848.310000 MHz|

Agilent Spectrum Analyzer

NALIGN OFF___|09:37:37PM Oct 21, 2016

Radio Std: None Frequency

INT| SOURCE OFF
851250000 GHz

F 500 DC
Center Freq 1.851250000 GHz
AvglHold:>10/10

=]
#IFGain:Low

Ref 56.20 dBm

1851260000 GHz

ICenter 1.851 GHz
#Res BW 30 kHz

Span 3 MHz|

#VBW 91 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 34.1dBm
1.2815 MHz

-2.611 kHz
1.592 MHz

Freq Offset|
99.00 % OH
-26.00 dB

OBW Power
x dB

Transmit Freq Errol
x dB Bandwidth

EVDO BC1(1900)-CH600

EVDO BC1(1900)-CH1175

Agilent Spectrum Analyzer - Occupied BW

i 0 INT[ SOURCE OFF | /NALIGN OFF.
Center Freq: 1.880000000 GHz

o Trig: Free Run AvglHold>10/10

#Atten: 24 dB

09:39:51PM Oct 21, 2016
Radio Std: None

1500 DC
Center Freq 1.880000000 GHz
Radio Device: BTS

Ref 56.20 dBm

#Res BW 30 kHz #VBW 91 kHz Sweep 4.133 ms

Total Power 33.9dBm

Occupied Bandwidth

1.3022 MHz
-1.773 kHz
1.875 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

CenterFreq
1.880000000 GHz

Freq Offset|
0 Hz|

Agilent Spectrum Analyzer
INT| SOURCE OF A\ALIGN OF

: 1908750000 GHz
Avg|Hold:>10110

09:38:58PM Oct21, 2016

Radio Std: None Frequency

Radio Device: BTS

Center Freq|
1.908750000 GHz|

ICenter 1.909 GHz

H#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power
1.2966 MHz

-2.963 kHz
1.950 MHz

OBW Power
x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

FCC ID: 2ACC5-GT500
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WCDMA Band Il -CH9262 WCDMA Band Il -CH9400

Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW

o T S0%  DC SENSE:INT| SOURCE OFF | /NALIGN OF 10:34:24PM Oct07, 2016
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None Frequency
5D Trig: Free R Avg|Hold:>10/10
#Atten: 20 dB Radio Device:

INT| SOURCE OFF | A\ ALIGN OF 10:35:21PM Oct07, 2016
1.880000000 GHz Radio Std: None (T
o Free Run Avg|Hold:>10/10
#Atten: 20 dB Radio Device: BTS

Ref Offset 22.2 dB
Ref 35.20 dBm

Ref Offset 22.2 dB
Ref 35.20 dBm

Center Freq|
1880000000 GHz|

Span 10 MHz
#VBW 150 kHz Sweep 3.733 ms|

Span 10 MHz
#VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power

4.2469 MHz
Transmit Freq Error 145 Hz OBW Power 99.00 %
x dB Bandwidth 4.946 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 35.0 dBm
4.2727 MHz

Transmit Freq Error -9.675 kHz OBW Power 99.00 %

x dB Bandwidth 4.973 MHz x dB -26.00 dB

usc STATUS usc STaTUS

WCDMA Band Il -CH9538 WCDMA Band V -CH4132

Agilent Spectrum Analyzer Agilent Spectrum Analyzer - Occupied BW.
7 RF D SENSE:INT| SOURCE OFF | /I ALIGN OFF 10:38:03PM OCt07, 2016
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None Frequancy.
G Trig:Free Run ‘AvglHold:>10110
#IFGaln:Low #Atten: 26 dB Radio Device: BTS

SENSEINT| SOURCE OFF | /NALIGN OFF | 10:45:17PM OCt07, 2016
Center Freq: 826.400000 MHz Radio Std: None Frequency
GO Trig:Free Run ‘Avg|Hold:>1010
#Atten: 20 dB Radio Device: BTS

Ref Offset 22.2 dB
Ref 35.20 dBm

Ref Offset 22.2 dB
Ref 36.20 dBm

Center Freq
A s o | 1.807600000 GHz

Center Freq
826.400000 MHz|

sl
i

Center 1.908 GHz Span 10 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms

ICenter 826.4 MHz Span 10 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 34.7 dBm
4.2291 MHz

Transmit Freq Error -2.227 kHz OBW Power 99.00 %
x dB Bandwidth 4.940 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 33.2dBm
4.2101 MHz

Transmit Freq Error -550 Hz OBW Power 99.00 %

x dB Bandwidth 4.878 MHz x dB -26.00 dB

= 'sTATUS

WCDMA Band V -CH4182 WCDMA Band V -CH4233

Agilent Spectrum Analyzer - Occupied BW. Agilent Spectrum Analyzer
7 [ oc N ; NALIGN O 10:44:13PM Oct7, 2016 3 5 SOURC UNALIGH OFF | 10142:08PM Oct 07, 2016
Center Freq 836.400000 MHz Radio Std: None Frequency : 846, Radio Std: None (TG
‘AvglHold:>10/10 ‘AvglHold>10/10
Radio Device: BTS = Radio Device: BTS

Ref Offset 22.2 dB Ref Offset 22.2 dB
Ref 36.20 dBm c Ref 36.20 dBm

Center Freq|
846.600000 MHz|

Center 836.4 MHz ICenter 846.6 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms #Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 33.5 dBm = Occupied Bandwidth Total Power

4.2289 MHz 4.2222 MHz
Transmit Freq Error -5.152 kHz OBW Power 99.00 % Transmit Freq Error -13.261 kHz OBW Power 99.00 %
x dB Bandwidth 4.867 MHz xdB -26.00 dB x dB Bandwidth 4.856 MHz x dB -26.00 dB
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7.3. Conducted Spurious Emissions

7.3.1. Test Limit
The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log.o (P) dB.

7.3.2. Test Procedure Used

KDB 971168 D01v02r02 — Section 6.0 & ANSI/TIA-603-D-2010

7.3.3. Test Setting
Compliance with these rules is based on the use of measurement instrumentation employing a resolution

bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz, If any, up to 10" harmonic.

7.3.4. Test Setup

Spectrum Analyzer

Directional
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7.3.5. Test Result

Mode Channel No. Frequency Modulation Test Result
(MHZz)

GSM850 128 824.20 GMSK Pass
GSM850 190 836.60 GMSK Pass
GSM850 251 848.80 GMSK Pass
PCS1900 512 1850.20 GMSK Pass
PCS1900 661 1880.00 GMSK Pass
PCS1900 810 1909.80 GMSK Pass
EGPRS850 128 824.20 8PSK Pass
EGPRS850 190 836.60 8PSK Pass
EGPRS850 251 848.80 8PSK Pass
EGPRS1900 512 1850.20 8PSK Pass
EGPRS1900 661 1880.00 8PSK Pass
EGPRS1900 810 1909.80 8PSK Pass
CDMA 850 1013 824.7 QPSK Pass
CDMA 850 384 836.52 QPSK Pass
CDMA 850 777 848.31 QPSK Pass
CDMA 1900 25 1851.25 QPSK Pass
CDMA 1900 600 1880.00 QPSK Pass
CDMA 1900 1175 1908.75 QPSK Pass
EVDO 850 1013 824.7 QPSK Pass
EVDO 850 384 836.52 QPSK Pass
EVDO 850 777 848.31 QPSK Pass
EVDO 1900 25 1851.25 QPSK Pass
EVDO 1900 600 1880.00 QPSK Pass
EVDO 1900 1175 1908.75 QPSK Pass
WCDMA Band Il 9262 1852.4 QPSK Pass
WCDMA Band Il 9400 1880.0 QPSK Pass
WCDMA Band Il 9538 1907.6 QPSK Pass
WCDMA Band V 4132 826.40 QPSK Pass
WCDMA Band V 4182 836.40 QPSK Pass
WCDMA Band V 4233 846.60 QPSK Pass
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GPRS850-CH128 (824.2MHz)

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

T/ SOURCE OFF | (\ALIGN OFF
#Avg Type e Frequency
Trig: Free Run Avg|Hold:>100/100 :

7 3 SENSE:INT| SOURCE OFF | N ALIGN OFF 03:12:05PM Oct 24, 2016
1 1

)
#Atten: 24 dB

00

Start Freq 30.000000 MHz Avg Type: Log-Pwr

it Freg MH P 5 Trig:Free Run Avg|Hold:>100/100
#Atten: 20 dB

Frequency

Auto Tune

Ref Offset 15.2 dB.

Mkr1 824.43 MHz Auto Tung
Ref Offset 22.2 dB po—

Ref 32.20 dBm 33.327 dBm

CenterFreq|

Center Freq
5500000000 GHz|

515.000000 MH:

StartFreq|
1000000000 GHz

StartFreq
30.000000 MH:

Stop Freq|
10.000000000 GHz|

Stop 10.000 GHz CF Step’

CF Stej
st #VBW 3.0 MHz Sweep 15.00 ms (1001 pts) BT T
o Mary MKR MODE TRC SCL X v FUNCTION | FUNCTION WIDTH FONCTIONVALE A [P Man
kel " oy
e iy os A AL g e el s e bl I T
Freq Offsef N [ 4042GHz|  36801dBm| [ | | Freq Offset|
I 0 Hzl

O H:;

Start 30.0 MHz Stop 1.0000 GHz 1

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) 0 —| —

sTATUS

GPRS850-CH190 (836.6MHz)

it Spectrum Analyzer - Swept SA

03:12:34PM Oct 24, 2016 ZMALIGN OFF___|02:21:36PM Oct 24,2016
TRACE 4

D) #Avg Type: RMS Frequency
5 Trig: Free Run AvglHold:>1001100 Tvee [N
w #Atten: 24 dB oer GRS

PNO: Fast Ly Trig: Free Run
IFGain:Low #Atten: 20 dB

Auto Tung
Ref Offset 222 dB Mkr1 837.04 MHz

Ref 32.20 dBm 33.106 dBm Ref Offset 15.2 dB

1\1;‘18‘\". Ref 29.20 dBm
Center Freq
515000000 MH:

StartFreq
1.000000000 GHz|

StartFreq
30.000000 MH:

Stop Freq|

Stop Freq
10.000000000 GHz|

1.000000000 GH:

Stop 10.000 GHz,
#VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

CF Step)
97.000000 MH:
Auto Mar}

X
1,675 GHz| -33.076 dBm
2,512 GHz| 29.113 dBm

¥ FUNCTION | FUNCTION WIDTH
3.07¢ |

A g s A g g s i MU A Aty
Freq Offsef
OH:

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

GPRS850-CH251 (848.8MHz)

Swept SA

Agilent Spectrum Analyzer

‘ NALIGN OF
#Avg Type: RMS Frequency

PNO: Fast po Trig: Free Run Avg[Hold:>100/100

IFGain:Low __ #Atten: 24 dB

INT| SOURCE OFF | /NALIGN OFF 03:13:06 PM Oct 24, 2016

R 05
Start Freq 30.000000 MHz Avg Type: Log-Pwr
rtFreg MH PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

Frequency

#Atten: 20 dB

" y ™ Auto Tung
Ref Offset 222 dB Mkr1 849.65 MHz

Ref Offset 15.2 dB
Bidiv  Ref 32.20 dBm 33.006 dBm

10 di Ref 29.20 dBm
Log

Center Freq
515000000 MH:

$5.500000000 GHz|

StartFreq
1.000000000 GHz|

StartFreq
30.000000 MH:

StopFreq

Stop Freq
10.000000000 GHz|

1.000000000 GH:

Start 1.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz

CF Step
97.000000 MH
Auto Mar}

X v FUNCTION | FUNCTION WIDTH|___FUNCTION VALUE
1.702 GHz 32494dBm| |

2.548 GHz. -29.105 dBm

5.095 GHz. -36.892 dBm

| |

KR MODE TRC SCL
4

PETLSPA PR S Mmlm).,w.mAbw-ﬁn»mw».wwfwmj
Freq Offsef
O H:;

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

usc
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GPRS1900-CH5

12 (1850.2MHz)

Agilent Spectrum Analyzer - Swept SA
T R ¢

SENSE:INT| SOURCE OFF

B8 Trig: Free Run Avg|Hold:>100/100

500
Start Freq 30.000000 MHz Avg Type: Log-Pur
P

#Atten: 20 dB

Ref Offset22.2 dB
Ref 32.20 dBm

L.«dw,‘,muhuwl‘-‘ld‘vmlhkolur\-M“M"_Wd»‘mfhwﬂbmb\wdﬂmvw"Mw‘

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

Frequency

NALIGNOFF | 03:15:31PMOct24, 2016
[

Mkr1 819.58 MHz Auto Tund
-38.858 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

CF Step
97.000000 MH:
o Mary

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

sTATUS

Agilent Spectrum Analyzer - Swept SA

50 INT|SOURCE OFF | ANALIGN OFF __|01i52/59PM Oct24, 2016

Start Freq 100000000 GHz Avg Type: Log-Pwr TRACE % Frequency
P

tFast oo Trig: FreeRun AvglHold: 39/100
IFGai #Atten: 26 dB

5 Mkr1 1.855 GHz
Ref Offset 15.2 dB
Ref 31.20 dBm 30.184 dBm

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

PPN SNy S T et At PR, it

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

sc sTaTUS

GPRS1900-CH6

03:15:59PM Oct 24, 2016

. Avg Typ. Log-Pwr TRAC Frequency

PNO: Fast Cp) T7ig:
IFGain:Low #Atten: 20 dB

Ref Offset 22.2 dB
Ref 32.20 dBm

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

ree Run Avg|Hold:>100/100

Mkr1 840.92 MHz Auto Tung
-37.737 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1000000000 GH;

CF Step)
1 97.000000 MH:
Mar}

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

it Spectrum Analyzer - Swept SA
T | \ALIGN OFF 1
.000000000 GHz Avg Type: Log-Pwr Frequency
PNO: Fast Cpo T7ig: Free Run AvglHold: 291100 g
IFGain:Low __#Atten: 26 dB

Ref Offset 15.2 dB Mkr1 1.874 GHz

Ref 31.20 dBm 30.285 dBm

CenterFreq|
10500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
20.000000000 GHz,

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

= sTATUS

Swept SA

Agilent Spectrum Analyzer
X INT| SOURCE OFF

RF 50 2
Start Freq 30.000000 MHz Avg
PN

#Atten: 20 dB

Ref Offset22.2 dB
Ref 32.20 dBm

TS AP PSR R OIe SO P wmef“W’WW et

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
=

Type: Log-Pur
B8 Trig: Free Run Avg|Hold:>100/100

NALIGNOFF | 03:15:01PMOct24, 2016
Frequency

Mkr1 884.57 MHz Auto Tung
-38.346 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1.000000000 GH;

CF Step
97.000000 MH
Auto Mar}

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

9 DC INT| SOURCE OFF | /NALIGN OFF 101:53:54PM

0000 GHz Avg Type: Log-Pwr T
PNO: Fast (o) 17ig: Free Run AvglHold: 271100

IFGain:Low #Atten: 26 dB

Frequency
5 Mkr1 1.912 GHz
Ref Offset 15.2 dB
Ref 31.20 dBm 30.446 dBm
CenterFreq|

10.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

PR W -MMWMWWMWMWWW

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

sc sTaTUS
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EGPRS850-CH128 (824.2MHz)

Agilent Spectrum Analyzer Swepl SA

Start Freq 30 000000 MHz B e Run
#Atten: 24 dB

Ref Offset22.2 dB
Ref 32.20 dBm

O | O R N DALY YW T ORI LV ST L EE T

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

SENSE:INT| SOURCE OFF | /N ALIGN OFF 02:59:17 PM Oct 24, 2016
1

#Avg Type: RMS Frequency

Avg|Hold:>100/100

Mkr1 824.43 MHz Auto Tung
31.667 dBm
1
Center Freq
515.000000 MH:

StartFreq
30.000000 MH:

97.000000 MH:
o Mary

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

sTATUS

Agilent Spectrum Analyzer - Swept SA

INT|SOURGE OFF | _ NALIGN OFF __|02:30,42PM Oct24, 2016
#Avg Type: RMS TRACE % Frequency

G Trig: Free Run AvglHold:>100/100

HAtten: 22 dB

Ref Offset 16.2 dB
Ref 25.20 dBm

StartFreq
1.000000000 GHz|

StopFreq
10.000000000 GHz|

X v FUNCTION | FUNCTION WIDTH
1648 GHz| 39531 dBm
2.476 GHz| 29789dBm[ |
4.942 GHz| 42M17dBm[ ]
- - -

STATUS

Agilent Spectrum Analyzer - Swept SA
X A 50

Start Freq 30.000000 MHz -
PNO: Fast (p) 1rig: FreeRun
IFGain:Low shsten. 24 dB

Ref Offset 22.2 dB
Ref 32.20 dBm

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

Mkr1 837.04 MHz Auto Tung
31.206 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1000000000 GH;

CF Step)
97.000000 MH:
Mar}

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

it Spectrum Analyzer - Swept SA

NALIGN OF
#Avg Type: RMS Trace ERR] Frequency
0 Trig: Free Run AvglHold:>100/100 e Lt
w #Atten: 22 dB oer (MY

Ref Offset 15.2 dB
QD dBidiv__Ref 25.20 dBm
og

CenterFreq|
5500000000 GHz|

StartFreq
3 1.000000000 GHz|

T e o

Stop Freq|
10.000000000 GHz|

Stop 10.000 GHz,
#VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

WKR_MODE TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE _ A (S8
1 IIIII-___

2 [ f T 2512GHz[  29280dBm| | ]
___

Agileﬂt Spectrum Analyzer Swepl SA
IN;

Start Freq 30 000000 MHz

P8 Trig: Free Run
Fast Cp)
w * #Atten: 24 dB

Ref Offset22.2 dB
lwg;:EHw v Ref 32.20 dBm

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

OURCE OFF | _ A\ALIGH OFF 3
TSNS Frequency

AvglHold:> 1001100

Mkr3 848.68 MHz Auto Tung
30.920 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1.000000000 GH;

CF Step
97.000000 MH
Auto Mar}

Freq Offsef
OH:

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

SOURCE OFF | _/NALIGN OFF
#Avg Type: RMS RACE Frequency

i Fast Gy Trig: Free Run Avg[Hold:>100/100
o ™ #Atten: 22 4B

Ref Offset 15.2 dB
Ref 25.20 dBm

$5.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq
10.000000000 GHz|

Stop 10.000 GHz CFStep
#VBW 3.0 MHz Sweep 15.00 ms (1001 pts)|

VKR MODE TR SO X v FUNCTION | FUNCTIONWIDTH | FUNCTIONVALLE _ &
1 1753 GHz|  -42.962 dBm
2548 GHz| 30731dBm| T}
5.093 GHz| 41704dBm[ |
- o

sc STATUS

FCC ID: 2ACC5-GT500
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EGPRS1900-CH512 (1850.2MHz)

Agilent Spectrum Analyzer - Swept SA
T R ¢

00
Start Freq 30.000000 MHz

Ref Offset22.2 dB
Ref 32.20 dBm

AP g s A AP e it

Start 30.0 MHz
#Res BW 1.0 MHz

B

SENSE:INT| SOURCE OFF | N ALIGN OFF 03:16:33PM Oct 24, 2016
1

Avg Type: Log-Pwr Frequency

= Trig: Free Run AvglHold:>100/100
#Atten: 20 dB
Mkr1 748.77 MHz Autound
-38.012 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

CF Step
97.000000 MH:
o Mary

Freq Offsef
OH:

Stop 1.0000 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

sTATUS

Agilent Spectrum Analyzer - Swept SA

SENSEINT| SOURCE OFF | AVALIGN OFF___|12:47:22PM Oct24, 2016
4

; S0o DC
Start Freq 1.000000000 GHz o Frequency
PNO: Fast Ly AvglHold:>100/100

IFGain:Low

Mkr1 1.855 GHz
Ref Offset 15.2 dB.
Ref 31.20 dBm 30.714 dBm

StartFreq
1.000000000 GHz|

Stop Freq
20.000000000 GHz

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

usc STATUS

Ref Offset 22.2 dB
Ref 32.20 dBm

Start 30.0 MHz
#Res BW 1.0 MHz

3 ) 311658 P Ort25, 2015
Avg Type: Log-Pwr TRAC Frequency
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB
Mkr1 688.63 MHz Auto Tund
-39.515 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1000000000 GH;

CF Step)
97.000000 MH:
Auto Mar}

Freq Offsef
OH:

Stop 1.0000 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

it Spectrum Analyzer - Swept SA
F 502 DC | NALIGN OFF___[12:36 E
.000000000 GHz Avg Type: Log-Pwr requency
PNO: Fast Cpo T7ig: Free Run AvglHold: 921100 g
IFGain:Low __#Atten: 26 dB

Ref Offset 15.2 dB Mkr1 1.874 GHz

Ref 31.20 dBm 29.842 dBm

CenterFreq|
10500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
20.000000000 GHz,

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

= sTATUS

Swept SA

Agilent Spectrum Analyzer

R 05
Start Freq 30.000000 MHz

Ref Offset22.2 dB
Ref 32.20 dBm

e DR )

Start 30.0 MHz
#Res BW 1.0 MHz
=

INT|SOURCE OFF | /\ALIGN OFF | 03:17:25PM Oct24, 2016
Avg Type: Log-Pur
B8 Trig: Free Run Avg|Hold:>100/100
#Atten: 20 dB

Frequency

Mkr1 870.99 MHz Auto Tund
-38.297 dBm

Center Freq
515000000 MH:

StartFreq
30.000000 MH:

Stop Freq
1.000000000 GH;

CF Step

7.000000 MH
Auto Mar

B e

Freq Offsef

oH

Stop 1.0000 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

GLE INT| SOURCE OFF | _/NALIGN OFF __[12:48:04PM

0000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast po Trig: Free Run AvglHold: 98/100

IFGain:iLow __#Atten: 26 dB

Frequency
5 Mkr1 1.912 GHz
Ref Offset 15.2 dB
Ref 31.20 dBm 30.140 dBm
CenterFreq|

10.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

sc sTaTUS
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CDMA BCO(850)-CH1013 (824.7MHz)

Agilent Spectrum Analyzer - Swept SA
OURCE OFF
50

NALIGN OFF
Avg Type: Log-Pwr

Frequency EINTISOURCE GFF | /MALIGN OFF  |1249.57PM Oct21, 2016
3

Frequency

Start Freq 1000000000 GHz Avg Type:
PNO: Fast L) : Free Run Avg|Hold:
IFGain:Low : 20 dB

G, Trig:Free Run
#Atten: 20 dB
Auto Tune|

Ref Offset 22.2 dB

Ref 23.00 dBm Ref Offset 15.2 dB

0 deidiv__Ref 16.00 dBm

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

StartFreq
1.000000000 GHz|

StopFreq
10.000000000 GHz|

Stop Freq|
1.000000000 GHz|

#VBW 3.0 MHz

X 7 FUNCTION | FUNCTION WIDTH FUNCTION VALUE

CF Step
97.000000 MHz
wuto Man|

NIRRT Al peasLtareth bt bl e

1.649 97 GHz -40.086 dBm
247516 GHz. -32.013 dBm
FreqOffset

0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

3 2D INT SOURCE OFF | ANALIGN OFF e T
Start Freq 30.000000 MHz = Avg Type: Log-Pur GLencY, Avg Type: Log-Pur
PG Fast Gy 119 Free Run O Fost 0 Trig: Free Run AvglHold:> 1001100

IFGain:Low ten: AutoT IFGain:Low #Atten: 20 dB
uto Tune

Ref Offset 22.2 dB

Ref Offset 15.2 dB
Ref 23.00 dBm /div_ Ref 16.00 dBm

Frequency

Center Freq| Center Freq
515000000 MHz| o 5500000000 GHz

StartFreq, i StartFreq|
30.000000 MHz ¢ 1.000000000 GHz|

Stop Freq| StopFreq
1000000000 GHz| 10.000000000 GHz|

CF Step.

97.000000 MHz,

Auto Man| MKR MODE| TRC| SCL 2
| N |

v

[1[f] 1.67359 GHz -40.426 dBm

250891 GHz 31886dBm| [ ]
N B

! " " acrhp e T Y IR
oA o A b i M Wi op
Sl el . FUNCTION | FUNCTION WIDTH FUNCTION VALUE

Freq Offset
0 Hz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

STATUS.

Agilent Spectrum Analyzer - Swept SA
R TS B ORCE T ]__AAINT TRace ] 100 oo EIINT] SOURCE OFF | _A\ALIGN OF
Start Freq 30.000000 MHz e o 9 Type: Log 00000 GHz
PI ey WiCH PNO: Fast (
#Atten: 20 dB AT
ain:L ow

Frequency
Y Trig: Free Run
#Atten: 20 dB

Ref Offset 22.2 dB Ref Offset 15.2 dB

EGEMW Ref 23.00 dBm 0 dB Ref 16.00 dBm

CenterFreq|
5.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq

Max Hold 10.000000000 GHz|

B Min Hold

FUNCTION VALUE

View Blank ~

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

STATUS!
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Agilent Spectrum Analyzer - Swept SA
RE - JS02 DC
Start Freq 30.000000 MHz .
P PESL Trig: Free Rul
#Atten: 20 dB
Ref Offset 22.2 dB
10 ?Ew‘dw Ref 23.00 dBm

Ao Aty

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

SEN RCE OFF | (DALIGN OFF

Avg Type: Log-Pwr

‘1

RPN WNHY PR AT RS SR

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

Auto Man

CDMA BC1(1900)-CH25 (1851.25MHz)

Frequency

Auto Tune|

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97.000000 MHz

FreqOffset
0 Hz|

Agilent Spectrum Analyzer - Swept SA

INT|SOURGE OFF | _ NALIGN OFF | 12:59,20PM Oct21, 2016
#Avg Type: RMS TRACE % Frequency

G Trig: Free Run AvglHold: 671100
#Atten: 26 dB

» MKr1 3.909 4 GHz
Ref Offset 15.2 dB
Ref 51.20 dBm -35.171 dBm|

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

#VBW 3.0 MHz

FUNCTION VALUE

flent Spectrum Analyzer - Swept SA

k[ A\

RE 1500 DC
Start Freq 30.000000 MHz 3
PNO: Fast Gy Trig: Free Run
o
IFGain:Low __ #Atten: 20 dB
Ref Offset 22.2 dB
&gsww Ref 23.00 dBm

e e ptnsci by gyt A AV

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

Y PRI T PR S VIS S TP

AALIGN
Avg Type: Log-Pwr

Mkr1 910.76 MHz
-38.414 dBm

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

Auto Man|

Auto Tune

Center Freq|
515000000 MHz|

StartFreq,
30.000000 MHz|

Stop Freq|
1000000000 GHz|

CF Step
97.000000 MHz|

Freq Offset
0 Hz|

it Spectrum Analyzer - Swept SA
F 509 DC | \ALIGN OFF
.000000000 GHz i #Avg Type: RMS
PNO: Fast Cpo T7ig: Free Run AvglHold:>100/100
IFGainiLow __#Atten: 26 dB

Frequency
Tyve [

cer (S

Ref Offset 16.2 dB

Ref 31.20 dBm

CenterFreq|
10500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
20.000000000 GHz,

WKR_MODE TRC SCL X FUNCTION | FUNCTION WIDTH
N |

v
[1[f] 3.7609 GHz. 34,295 dBm
N

Agilent Spectrum Analyzer - Swept SA

500

R D
Start Freq 30.000000 MHz
PNO: F:

Go) Trig: Free Run
#Atten: 20 dB

Ref Offset 22.2 dB
10 dBidiv  Ref 23.00 dBm
]

it

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

'SOURCE OFF | A\ALIGN OFF

Avg Type: Log-Pwr

Mkr1 879.72 MHz
-38.804 dBm

Auto Man

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

STATUS!

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97.000000 MHz

Freq Offset|
0 Hz|

FEGA INT|SOURGE OFF | _ A\ALIGN OFF | 12:57:20PM
0000 GHz #Avg Type: RMS TRACE
PNO: Fast (o) 17ig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 26 dB

Frequency

10.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

KR MODE TRC SCL X FUNCTION | FUNCTION WIDTH

STATUS

FCC ID: 2ACC5-GT500
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EVDO BCO(850)-CH1013 (824.7MHz)

OURCE OFF.

AALIG OFF
Avg Type: Log-Pwr Frequency

G, Trig:Free Run
#Atten: 20 dB
Auto Tune|

Ref Offset 22.2 dB
Ref 23.00 dBm

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97.000000 MHz
wuto Man|

NIRRT Al peasLtareth bt bl e

FreqOffset
0 Hz|

Start 30.0 MHz
#Res BW 1.0 MHz

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

#VBW 3.0 MHz

Agilent Spectrum Analyzer - Swept SA
50

E:INT| SOURCE OFF

NALIGN OFF

Start Freq 1.000000000 GHz
PNO: Fast Ly : Free Run
IFGain:Low : 20 dB

Ref Offset 15.2 dB
0 deidiv__Ref 16.00 dBm

#VBW 3.0 MHz

Avg Type:
AvglHold:

12145157 PM Oct 21, 2016
5

Frequency

StartFreq
1.000000000 GHz|

StopFreq
10.000000000 GHz|

1.649 97 GHz. 40,086 dBm
2.475 16 GHz. 32,013 dBm

X 7

FUNCTION | FUNCTION WIDTH

FUNCTION VALUE

Agilent Spectrum Analyzer - Swept SA
[ C INT| SOURCE OFF A\ALIGN OFF
Avg Type: Log-Pwr

R o DC
Start Freq 30.000000 MHz Frequency

==

PNO: Fast Cpo Trig: Free Run
IFGain:Low #Atten: 20 dB

Auto Tune
Ref Offset 22.2 dB
Ref 23.00 dBm

Center Freq|
515000000 MHz|

StartFreq,
30.000000 MHz|

Stop Freq|
1000000000 GHz|

CF Step
97.000000 MHz|

YRTB GAPRTIR er A
ikt et o

FWELTINY | FPRTV MY FAVTIR I Jv e

Freq Offset
0 Hz|

Start 30.0 MHz
#Res BW 1.0 MHz

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

STATUS.

#VBW 3.0 MHz

Fost G Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 15.2 dB
Ref 16.00 dBm

SOURCE OFF
Avg Type: Log-Pwr
Avg|Hold>100/100

A\ALIGN OFF
Frequency

CenterFreq|
5500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
10.000000000 GHz|

WKR_MODE TRC SCL X
| N |

v
[1[f] 1.67359 GHz -40.426 dBm

FUNCTION | FUNCTION WIDTH
r 1

FUNCTION VALUE

250891 GHz 31886dBm| [ ]
N B

Agilent Spectrum Analyzer - Swept SA
C SOURCE OFF ALIGN OFF

Iy
Avg Type: Log-Pwr

RE 509 D
Start Freq 30.000000 MHz
P

G Trig: Free Run
#Atten: 20 dB

Ref Offset 22.2 dB

10 dBidiv  Ref 23.00 dBm

[

Max Hold
| e

B Min Hold

View Blank ~

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz

STATUS!

E:INT| SOURCE OFF

0Q DC
00000 GHz
PNO:

i Fast Gy Trig: Free Run
IFGain:Low

ig
#Atten: 20 dB

Ref Offset 16.2 dB
Ref 16.00 dBm

NALIGN OF
P Frequency

CenterFreq|
5.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq
10.000000000 GHz|

CF Step

FUNCTION VALUE

FCC ID: 2ACC5-GT500
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Report No.: 1609TW0501-U7

Agilent Spectrum Analyzer - Swept SA
RE - JS02 DC SeN
Start Freq 30.000000 MHz s
P PESL Trig: Free Rul
#Atten: 20 dB
of Offset 22.2 dB

R
10 ?Ew‘dw Ref 23.00 dBm

Ao Aty

Start 30.0 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

RCE OFF

EVDO BC1(1900)-CH25 (1851.25Hz)

AALIGN OFF

Avg Type: Log-Pwr Frequency

Auto Tune|

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97.000000 MHz
Auto Man

‘1

RPN WNHY PR AT RS SR

FreqOffset
0 Hz|

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
50

Start Freq 1.000000000 GHz
PN

INT| SOURCE OFF | _/NALIGN OF
#Avg Type: RMS

AvglHold: 67/100

G Trig:Free Run
#Atten: 26 dB

Ref Offset 15.2 dB
Ref 31.20 dBm

#VBW 3.0 MHz

12159:22PM Oct 21, 2016
5

Mkr1 3.909 4 GHz
-35.171 dBm

FUNCTION VALUE

Frequency

StartFreq
1.000000000 GHz|

StopFreq
20.000000000 GHz

flent Spectrum Analyzer - Swept SA

k[ A\

RE 1500 DC
Start Freq 30.000000 MHz 3
PNO: Fast Gy Trig: Free Run
o
IFGain:Low __ #Atten: 20 dB
Ref Offset 22.2 dB

10 dB/div Ref 23.00 dBm
Log

e e ptnsci by gyt A AV

Start 30.0 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Y PRI T PR S VIS S TP

AALIGN
Avg Type: Log-Pwr

Mkr1 910.76 MHz Auto Tune

-38.414 dBm

Center Freq|
515000000 MHz|

StartFreq,
30.000000 MHz|

Stop Freq|
1000000000 GHz|

CF Step
97.000000 MHz|
Auto Man|

Freq Offset
0 Hz|

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

it Spectrum Analyzer - Swept SA

F 509 DC | \ALIGN OFF

.000000000 GHz i #Avg Type: RMS
PNO: Fast Cpo T7ig: Free Run AvglHold:>100/100
IFGainiLow __#Atten: 26 dB

Ref Offset 15.2 dB

Ref 31.20 dBm

WKR_MODE TRC SCL X FUNCTION | FUNCTION WIDTH
N |

v
[1[f] 3.7609 GHz. 34,295 dBm
N

e [N
oer AR

Frequency

CenterFreq|
10500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
20.000000000 GHz,

Agilent Spectrum Analyzer - Swept SA

RE 509 D
Start Freq 30.000000 MHz s
PNO: Fast Cyo T7ig: Free Run

#Atten: 20 dB

Ref Offset 22.2 dB

10 ?Ew‘dw Ref 23.00 dBm

it

Start 30.0 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

'SOURCE OFF.

EVDO BC1(1900)-C

A\ ALIGN OFF
Avg Type: Log-Pwr

11:3342 AMOct 21, 2016
Frequency

Mkr1 879.72 MHz, Auto Tune

-38.804 dBm

Center Freq|
515000000 MHz|

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97.000000 MHz
Auto Man

Freq Offset|
0 Hz|

Stop 1.0000 GHz
Sweep 1.000 ms (1001 pts)

STATUS!

INT| SOURCE OFF | _/NALIGN OFF
#Avg Type: RMS

1257220
: TRAce
AvglHold:>100/100

0000 GHz
PNO:

i Fast Gy Trig: Free Run
IFGain:Low

#Atten: 26 dB

KR MODE TRC SCL X FUNCTION | FUNCTION WIDTH

STATUS

Frequency

10.500000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq

20.000000000 GHz|
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WCDMA Band 11-CH9262 (1852.4Hz)

Agilent Spectrum Analyzer - Swept SA
50

SOURCE OFF | A\ALIGN OFF

Frequency EINT| SOURCE OFF | NALIGN OFF | 11,22:37PM Oct07, 2016
3

#Avg Type: RMS Frequency
FreeRun Avg[Hold:>100/100

o Tri
#Atten: 26 dB

Start Freq 1000000000 GHz #Avg Type: RMS
ree Run AvglHold:

Trig:
#Atten: 26 dB

)

PNO: Fast (y)
IFGain:Low
Auto Tune|

Mkr1 3.707 § GHz

Ref Offset 15.2 dB
0 defdiv__Ref 30.20 dBm -34.054 dBm

Ref Offset 15.2 dB
Ref 30.20 dBm

Center Freq|
515000000 MHz|

StartFreq . e StartFreq|
30.000000 MHz| 8 1.000000000 GHz|

Stop Freq| StopFreq
1.000000000 GHz| i, 20.000000000 GHz|

CF Ste|
97.000000 MH'; B #VBW 3.0 MHz
o

ut

>
=
5

FUNCTION VALUE

FUNCTIONVALUE A

FreqOffset

0Hz

usc 'STaTUS.

WCDMA Band 11-CH9400 (1880.0Hz)

Agilent Spectrum Analyzer - Swept 5 it Spectrum Analyzer - Swept SA

INT| SOURCE OFF A\ALIGN OFF 11:37:20PM OCt 07, 2016

i o

Center Freq 515.000000 MHz . #Avg Type: RMS
NO: Fast Ly Trig: Free Run Avg|Hold:>1001100
IFG " watte

Frequency SOURCE OFF | /MALIGN OFF -
quency
Fast Gy Trig: Free Run

= IFGain:Low #Atten: 26 dB

Auto Tune
Ref Offset 15.2 dB
Ref 30.20 dBm

Ref Offset 15.2 dB
) dBidiv__Ref 30.20 dBm

Center Freq|
515.000000 MHz 02 10.500000000 GHz|

StartFreq| - StartFreq|
30.000000 MHz| 1.000000000 GHz|

Stop Freq| StopFreq
1000000000 GHz| 20.000000000 GHz

CF Step
97.000000 MHz| 7 B #VBW 3.0 MHz

WKR_MODE TRC SCL X i FUNCTION | FUNCTION WIDTH FUNCTION VALUE
| N [1[f] 3.7621GHz. 32764dBm| [ 000 000000 |
-

=
=
5

Aut

NCTION | _FUNCTION WIDTH i A

X v U
[1[f] 808.58 MHz 40415dBm[ |
N A

1
Freq Offset

0 Hz|

isc ‘sTaTUS.

WCDMA Band 11-CH9538 (1907.6Hz)

Agilent Spectrum Analyzer  Swept Sk Aglent Spectrum Analyzer- SweptSh

Ri S0 D N NT| SOURCE OFF A\ALIGN OFF 11:36:47 PM Oct 07, 2016
Center Freq 515.000000 MHz . #Avg Type: RMS
T G Trig: Free Run Avg|Hold:>100/100
IFG #Atten: 26 dB

7 T 500 DC
Start Freq 1.000000000 GHz
PNO:

: Fast Gy
IFGain:Low

Frequency

EUNT|SOURCE OFF | MNALIGN OFF___ | 11:24109PMOct7, 2016
RMS TRAC - Frequency

Y Trig: Free Run
#Atten: 26 dB

Auto Tune|
Ref Offset 16.2 dB 857.80 MHz|

Mk
Ref 30.20 dBm -40.186 dBm|

€
#VBW 3.0 MHz Sweep 2. 7.000000 MHz| # #VBW 3.0 MHz
uto Man MKR MODE| TRC| SCL 7 FUNCTION FUNCTION WIDTH
1

2 Mkr1 3.817 3 GHz
Ref Offset 15.2 dB
Ref 30.20 dBm -33.355 dBm
Center Freq| CenterFreq|
515000000 MHz| 0 10.500000000 GHz)

StartFreq . e StartFreq|
30.000000 MHz| 1.000000000 GHz|

Stop Freq| StopFreq
1.000000000 GHz| 20.000000000 GHz|

o
m
o
<

3

FUNCTION VALUE

=
857.80 MH;

N

Freq Offset|

0Hz

STATUS

usc 'STaTUS.
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WCDMA Band V-CH4132 (826.4Hz)

Agilent Spectrum Analyzer - Swept SA
50

SOURCE OFF | A\ALIGN OFF

Frequency

EINT| SOURCE OFF | AMALIGN OFF__|11:26:37PMOCt07, 2016
" Frequency

#Avg Type: RMS
o Trig: Free Run Avg|Hold:>100/100
#Atten: 26 dB

Start Freq 100000000 GHz #Avg Type: RMS

Trig: Free Run
#Atten: 26 dB

)

PNO: Fast. ()
IFGain:Low

Auto Tune|

Ref Offset 16.2 dB
Ref 30.20 dBm

Ref Offset 15.2 dB
Ref 30.20 dBm

Center Freq|
515000000 MHz|

StartFreq . e StartFreq|
30.000000 MHz . 1.000000000 GHz|

StopFreq

Stop Freq|
10.000000000 GHz|

1.000000000 GHz|

'°|

Stop 1.0000 GHZ| CFste
#VBW 3.0 MHz Sweep 2.133 ms (32001 pts) 97.000000 MHz|
wuto

>
=
5

FUNCTION | FUNCTION WIDTH

KR MODE TRC SCL =

¥
N [1[f] 45043 MHz -41.143 dBm
)

FUNCTION _|_FUNCTION WIDTH FUNCTIONVALUE A
| I I

FreqOffset

0Hz

STATUS

usc 'STaTUS.

WCDMA Band V-CH4182 (836.4Hz)

it Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA
[T QDc: INT| SOURCE OFF A\ALIGN OFF 11:34:30PM OCt 07, 2016
Start Freq 30.000000 MHz 3 #Avg Type: RMS
PNO: Fast Gy Trig: Free Run Avg|Hold:>100/100
o
IFGain:Low Atten: 26 dB

SOURCE OFF | _/I\ALIGN OFF

Frequency R

Fost G Trig: Free Run
IFGai #étten: 26 dB
Auto Tune .

Mkr1 235.25 MHz|
Ref Offset 15.2 dB

) dBidiv__Ref 30.20 dBm

Ref Offset 15.2 dB
Ref 30.20 dBm

Center Freq|
515000000 MHz| 02 5500000000 GHz

StartFreq i - StartFreq|
30.000000 MHz 1.000000000 GHz|

Stop Freq| StopFreq
1000000000 GHz|

10.000000000 GHz|

CF Step
97.000000 MHz|

Aut

=
=
5

FUNCTION | FUNCTION WIDTH

X NCTION | _FUNCTION WIDTH i A

v U
[1[f[  236525MHz[ 45908dBm[ |
@ @

Freq Offset

0 Hz|

isc ‘sTaTUS.

WCDMA Band V-CH4233 (846.6Hz)

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA
C SOURCE OFF | _ A\ALIGN OFF __|11:35:42PM Oct07, 2016

R s0e D NEE:IN
- Frequency 7 T 500 DC E.INT| SOURCE OFF | /NALIGN OFF 111:25:28PM Oct 07, 2016
Start Freq 30.000000 MHz e :evsl_'zx{sfé;mﬁ Start Freq 1.000000000 GHz : RMS TRACE ) Frequency
PN G Trig: ¢l PNO: Fast Ly Trig: Free Run
iien: 28 KE) Auto Tune| IFGain:Low ™ #Atten: 26 dB
Ref Offset 16.2 d8 Mkr1 235.25 MHz Ref Offset 162 4B Mkr1 3.134 13 GHz
Ref 30.20 dBm -47.468 dBm| Ref 30.20 dBm -35.013 dBm|
Center Freq| CenterFreq|
515000000 MHz| 5500000000 GHz|
[mm——
oo StartFreq StartFreq
30.000000 MHz 1.000000000 GHz
| et
Stop Freq| StopFreq
1.000000000 GHz| 10.000000000 GHz|
|E—
CF Step| Stop 10.000 GHz CF Step
97.000000 MHz| # #VBW 3.0 MHz Sweep 17.07 ms (32001 pts)
FUNCTION FUNCTION WIDTH Auto Man MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE A
J——
Freq Offset|
0 Hz|

= STATUS

usc 'STaTUS.
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7.4. Band Edge at Antenna Terminal

7.4.1. Test Limit

The power of any emission outside of the authorized operating frequency ranges must be

attenuated below the transmitting power (P) by a factor of at least 43 + 10log.o (P) dB.

7.4.2. Test Procedure Used

KDB 971168 D01v02r02 — Section 6.0 & ANSI/TIA-603-D-2010

7.4.3. Test Setting

In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to improve
measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are

attenuated at least 26 dB below the transmitter power.

7.4.4. Test Setup

Spectrum Analyzer

o __3\
- - - =

EUT
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7.45. Test Result

Mode Channel No. Frequency Modulation Test Result
(MHZz)

GSM850 128 824.20 GMSK Pass
GSM850 251 848.80 GMSK Pass
PCS1900 512 1850.20 GMSK Pass
PCS1900 810 1909.80 GMSK Pass
EGPRS850 128 824.20 8PSK Pass
EGPRS850 251 848.80 8PSK Pass
EGPRS1900 512 1850.20 8PSK Pass
EGPRS1900 810 1909.80 8PSK Pass
CDMA 850 1013 824.7 QPSK Pass
CDMA 850 7 848.31 QPSK Pass
CDMA 1900 25 1851.25 QPSK Pass
CDMA 1900 1175 1908.75 QPSK Pass
EVDO 850 1013 824.7 QPSK Pass
EVDO 850 7 848.31 QPSK Pass
EVDO 1900 25 1851.25 QPSK Pass
EVDO 1900 1175 1908.75 QPSK Pass
WCDMA Band Il 9262 1852.4 QPSK Pass
WCDMA Band Il 9538 1907.6 QPSK Pass
WCDMA Band V 4132 826.40 QPSK Pass
WCDMA Band V 4233 846.60 QPSK Pass
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GPRS 850-CH128 GPRS 850-CH251

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

[ SENSE:INT| SOURCE OFF | _ A\ALIGN OFF [ SENSE:INT| SOURCE OFF | _ A\ALIGN OFF

Frequency

CE TS CE TS
Center Freq 824.000000 MHz Avg Type: RMS freouency Center Freq 849.000000 MHz g Type: RMS
PNO: G Trig:FreeRun Avg|Hold:>100/100 et de (,) 17ig: Free Run Avg|Hold:>100/100
#Atten: 30 dB ow #Atten: 30 dB
Mkr1 824.000 MHz LITE Mkr1 849.000 MHz LITE
Ref Offset 225 dB Ref Offset 225 dB
Ref 26.50 dBm -19.331 dBm {0 dBidiv__Ref 26.50 dBm -17.524 dBm

Center Freq]
824.000000 MH:

Center Freq]
849.000000 MH:

StartFred)
823000000 MH

StartFreq)
848.000000 MH

Stop Freq
825.000000 MH:

Stop Freq
850.000000 MH:

CF Stepy
200,000 kH
Mar}

CF Stepy
200,000 kH
Mar}

Freq Offse§
OH;

Freq Offse§
OH;

Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts) #Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts)

= STATUS = STATUS

PCS 1900-CH512 PCS 1900-CH810

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 DC SENSE:INT| SOURCE OFF | _ AVALIGN OFF |01:58:12PMOct24, 2016
Center Freq 1.850000000 GHz . #Avg Type:
PNO: Wide Ly Trig: Free Run 2
:Low #Atten: 30 dB

00 DC INT| SOURCE OFF | /) ALIGN OF -
Center Freq 1.910000000 GHz #Avg Type: RMS TRACE requency
BNG: Wide (p) Trig: Free Run Avg|Hold:>100/100
o
IFGain:Low #Atten: 30 dB

Frequency

> Auto Ti
Ref Offset 16.2 dB Mkr1 1.850 000 GHz uito Tune

> Auto Ti
Retoteet 162, S aas iz Ref Offset 15.2 dB Mkr1 1.910 000 GHz uito Tune
ef 35. m -<0.

[9g8iav_Ref 35.20 dBm -22.297 dBm

Center Freq
1.850000000 GHz|

Center Freq
1.910000000 GHz|

StartFreq|
1849000000 GHz|

StartFreq|
1.909000000 GHz|

Stop Freq|
1851000000 GHz|

Stop Freq|
1911000000 GHz|

ep
200.000 kHz
Man

ep
200.000 kHz
Man

Freq Offset|
0Hz

Freq Offset|
0Hz

WAL

Center 1.850000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts)

Center 1.910000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 100 kHz* .733 ms (1001 pts)

EGPRS 850-CH128 EGPRS 850-CH251

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
] IT| SOURCE OFF | __/NALIGN OFF J RE DC SENSE:INT| SOURCE OFf 03:0+
Avg Type: RM: Frequency RM: Frequency
Avg|Hold S 'BNO: 5o Trig:FreeRun Avg|Hold:>100/100
#Atten: 30 dB

Mkr1 824.000 MHz LITE Mkr1 849.000 MHz LITE
Ref 26,50 dem -26.154 dBm Ref 26,50 dm -26.095 dBm

Center Freq]
824.000000 MH:

Center Freq]
849.000000 MH:

StartFred)
823000000 MH

StartFreq)
848.000000 MH

Stop Freq
825.000000 MH:

Stop Freq
850.000000 MH:

CF Stepy
200,000 kH
Mar}

CF Stepy
200,000 kH
Mar}

Freq Offse§
OH;

Freq Offse§
OH;

Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz

#Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts) #Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts)

= STATUS = STATUS
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EGPRS 1900-CH512

EGPRS 1900-CH810

Agilent Spectrum Analyzer - Swept SA

R S0g D SENSELINT| SOURCE OFF | _ /NALIGN OF

Center Freq 1.850200000 GHz . Avg Type: RMS
PNO: Wide Cp) Trig: Free Run Avg|Hold:>100/100
IFGail W #Atten: 30 dB

Ref Offset 16.2 dB
Ref 35.20 dBm

Center 1.850200 GHz

Mkr1 1.850 000 GHz

-19.422 dBm

Span 2.000 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts)

STATUS.

Frequency

Auto Tune|

Center Freq|
1850200000 GHz|

StartFreq|
1849200000 GHz|

Stop Freq|
1851200000 GHz|

CF Step
200.000 kHz
Man

Freq Offset|
0Hz

Agilent Spectrum Analyzer - Swept SA

R S0 O SENSELINT| SOURCE OFF | _ /NALIGN OF e

Center Freq 1.910000000 GHz . Avg Type: RMS i 4 & Y
PNO: Wide Cp) Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Auto Tune|
5 Mkr1 1.910 000 GHz
Ref Offset 15.2 dB
(0 gBrdiv R;f 355.820 dBm -22.284 dBm

Center Freq|
1910000000 GHz|

StartFreq|
1909000000 GHz|

Stop Freq|
1911000000 GHz|

CF Step
200.000 kHz
Auto Man

Freq Offset|
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 2.733 ms (1001 pts)

STATUS.

CDMA 850-CH1013

Agilent Spectrum Analyzer - Channel Power

Ref Offset 22.6 dB.
Ref 10.30 dBm

Center 824 MHz
#Res BW 15 kHz #VBW 15 kHz

05:07:24PM Oct 21, 2016
Radio Std: None

Radio Device: BTS

#Sweep 20 ms|

Channel Power Power Spectral Density

-156.73 dBm /15 kHz -57.50 dBm /Hz

= 'sTATUS

Frequency

Center Freq
823.992500 MHz|

Agilent Spectrum Analyzer - Swept SA
522 0 SOURCE OFF | A\ALIGN OFF __|05:1353PM Oct21, 2016 s
Start Freq 823.000000 MHz . Avg Type: RMS TRACE quency.
PNO: Wide oo Trig: Free Run AvglHold:>100/100 e
&
ow #Atten: 20 dB

Auto Tune|
Ref Offset 225 dB
o ‘:Bldn Ref 22.50 dBm

Center Freq
823.492500 MHz|

StartFreq|
823000000 MHz|

Stop Freq|
823.985000 MHz|

[2)
-
gl
S

98.500 kHz|
Auto Man

Freq Offset|
0Hz

Stop 823.9850 MHz
#VBW 15 kHz* Sweep 6.867 ms (1001 pts)|

Agilent Spectrum Analyzer - Channel Power
SENSEINT| SOURCE OF ANALIGN OF
Center Freq: 849.007500 MHz
G Trig:Free Run Avg|Hold:>100/100
#IFGain:Low __ #Atten: 10 dB

Ref Offset 22.6 dB
Ref 10.30 dBm

Center 849 MHz
#Res BW 15 kHz #VBW 15 kHz

05:05:28PM Oct21, 2016
Radio Std: None

Radio Device: BTS

#Sweep 20 ms|

Channel Power Power Spectral Density

-13.29 dBm /15 kHz -55.05 dBm /Hz

usc STaTUS

Frequency

Center Freq|
849.007500 MHz|

SENSELINT| SOURCE OFF | /NALIGN OF
Avg Type: RMS

G Trig:Free Run Avg|Hold:>100/100

IFG #Atten: 20 dB

Frequency

Auto Tune|
Mkr1 849.015 000 MHZ]
Ref Offset 22.5 dB
Ref 22.50 dBm -15.425 dBm

Center Freq|
849.507500 MHz|

StartFreq|
849.015000 MHz|

Stop Freq|
850,000000 MHz|

CF Step
98,500 kHz|

Center 849.5075 MHz Span 985.0 kHz
#Res BW 15 kHz #VBW 15 kHz* Sweep 6.867 ms (1001 pts)|
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